

TEST REPORT

APPLICANT : SUN GLOW
ITEM : Seto-5000
(ST-5048)

LOT NO. F0710
SAMPLE RECEIVED DATE : 2017-11-16
TEST STARTED DATE : 2017-11-17
REPORT ISSUED DATE : 2017-11-17
PAGE : 1 OF 2

LABORATORY DIRECTOR
SANG-HAN LEE

이 상 한

01. FLAMMABILITY (NFPA 701 TEST METHOD 1 : 2015)

#1

SAMPLE NO	WEIGHT(g)		WEIGHT LOSS(%)	AFTER FLAME TIME(s)	DRIP BURN(s)
	ORIGINAL	AFTER TEST			
1	12.2	10.8	11.2	0	0
2	12.3	11.0	10.8	0	0
3	12.3	11.2	9.3	0	0
4	12.3	10.9	11.4	0	0
5	12.2	10.6	13.3	0	0
6	12.2	11.0	9.7	0	0
7	12.3	11.5	6.5	0	0
8	12.3	11.1	9.8	0	0
9	12.3	10.0	19.0	0	0
10	12.3	10.3	16.2	0	0
평균	12.3	10.8	11.7	0	0

•CONCLUSION : BASED UPON THE RESULTS OF THE TEST REPORT, THE SUBMITTED SAMPLE MEETS THE PERFORMANCE REQUIREMENT AS STATED IN NFPA 701 TEST METHOD 1(2015).

•PERFORMANCE CRITERIA FOR TEST METHOD 1 (2015)

DRIP BURN (s)	WEIGHT LOSS (%)	NO INDIVIDUAL SPECIMEN'S WEIGHT LOSS EXCEED THE MEAN VALUE PLUS 3 STANDARD DEVIATION 22.56 (STANDARD DEVIATION = 3.62)
AVG : LESS THAN 2	AVG : LESS THAN 40	

- End of The Report -